OSKCToR

OMR-4043-165

T

INSTRUCTION MANUAL

0.S. FBAE—%—-U%7v3>y —xK
0O.S. F3A Reduction Geared Motor Assembly

ZDWE.0.8. FBAE—9—Y5Vvay —REBBWEITFVWREE,
LZELIRBODES STV T AR RIS RRITHRE(F3A)EIFICERIC
BEtESNIANILNIFY Y3V E—5—TT

RU-03
F3AYY9vayvaz=vyh
F3A Motor Reduction Gear Unit

RELDEFS

SERADRICMRE LOSERIZLSBHRHD L ELSSERLIES L,

AEg &-& B

% CDEL EOFRFEIF AMEZFERAINDZSEAAPHEDAALANDBELEEZRR
ICBHIES 212D EDTT WT LR RICEHTZEZELRRNETIDTUT Fo LR
SVHICREZODNFE—F —DHAZERUBWE, E—FY—2RL2ICERTD
DIFHRBEDEETI . WOEEREL DA HDITE Z U TR LT RICERLT
(§t=1AN

EEE L TWBTARIICIEHESTH AN B WTLIEE W T HET 2 B/NAB DT,

* BEHOGBEGRERDE—Y—AEPIY hO—5—(ESC) IFEE ICHBICR>TWS

BEDHD BEEMNDEPIFEDRNIHDET,

Ny TY —([FA R T AKDBNHAHDET,

A RFERRITEAT SV LRAE—5—TY,

HORRICHERUBWTLIEE W KIcE—F —ICIFHFBREE U LOBEEMFRL

TLIREE W,

* AE—RIYhAO—5—(ESC)ICED [ F2EIE. OV NO—5—DRAEICHE>TIE
U<ER LTSV ESCEFERE T I, E—7— &N\ FU— 2 BEEER LW TL
=1

* EABRTOARZTEHEEDIRS ECRERNBRETT, 7TOARTA—A—DFHEE

[CHE>TLIEE N,

FE—F— BB HEH U T SHREI L TLIES W EHETICIREN T 27 HDOENNH

DESCH

% BRICE—F—FERD 2L EEDRAEZEDIRICHE > T HERICIDAHITFT
EEWE—F—DEThTT HETIBNNBDET,

* TORFEFEE—F—ICERIELVWAZS (BER) LEYFOHLDEFERALTIEE L,

WIBLTHETZB/NNHDET,

* TORT w7 N (A OREEIELKIE6,000rp.m. LTFICTERLTIEE L,
IhU ORGSR THERT2EVYVYa VI NOREANFEELLD WIETS
BnHHHET,

% TORZIFEEPFINE D A ULTHRENGNIE EHcERLAVWTL LS
W FetliEZ ULRWTLIE S W REIL T HE T 2-/ND B D £ T,

* TORSOEDRFENBOTOARTTY TT—%FT—4 =XV v 7 McHERICE
D F 1% TART Ty ETOARTFY NERA R/ CFTRREICERD M TS
W AT IIERID D HZEDN RN RIR U BB ITIHEU T LD ZE L TES W,
TORSHROHBEULTT HET BN BDET,

% E—F—IFBHKETIEBDE B ASERDZ WA PKOOD D E BT ICHER
UIRWTLIEE W KB NTcF TIRIES 2 REIT2BNDHDE T,

* AVRO—F—REDE—F—Ev T VI %ETZHEIETARTPIARSTTY 75
—ZQEEHTBZHRIINTIFT ULV E e E—F — DO T B 7]
HEHDHDBREDIFT LTI,

* BE—F—HMS5HTWEDY—RRETIRT L@ LD LBWTL LW HET 2%
nheEhxEd,

* BERERELLCDREMLICD T 258 BOBRINEOERE SERRVEHRE.,
HICREE CORBEEUVF T AL EIET IABEIL T RERRIRMTERY.
AEANDERBEEEVWSEREZFRUGELHDEIT . E—F—. IV O—F—,
Ny TFU—FEDEYy T VTN REYIEEEMHN. BRITEGZFhBNAHD
EE

*

* *

*

OMA-4043-1160
F3A0.S.75YLAE—Y—
F3A Brushless Inrunner Motor

This product is especially developed for FAI F3A aerobatic
competition.

It is of vital importance, before attempting to operate your motor, to
read the general ‘SAFETY INSTRUCTIONS AND WARNINGS’
mentioned below and to strictly adhere to the advice contained
therein.

SAFETY INSTRUCTIONS AND WARNINGS

* Remember that your motor is not a “toy”, but a highly efficient machine whose
power is capable of harming you, or others, if it is misused or abused. As owner,
you alone are responsible for the safe operation of your motor, so act with
discretion and care at all times.

* Never touch, or allow any object to come into contact with the rotating propeller.

* Motor and speed controller (ESC) generate considerable heat. Do not touch any
part of the motor nor speed controller, or results in a serious burn.

* Batteries are flammable. Keep fire away from them.

* This motor was designed for model aircraft. Do not attempt to use it for any other
purpose. Never apply voltage more than acceptable range for power supply.

* When connecting the motor to the speed controller (ESC), be sure to follow the
instruction manual supplied with the speed controller. Never connect the motor
directly to the batteries.

* Any propeller requires utmost attention to handle. Be sure to follow the instruction
manual supplied with a propeller.

* Operate the motor only after installing it on the model, or there is a possibility of
injury.

* When installing the motor on the model, install it securely following the instruction
manual supplied with the model.

* Use only a suitable size, diameter and pitch, propeller to the motor., or there is a
possibility of injury by flying off propeller.

* Maximum RPM of the propeller shaft (output shaft) must be 6,000 r.p.m. or lower,
otherwise the reduction gear unit will be damaged or broken.

* Discard any propeller which has become split, cracked, nicked or otherwise
rendered unsafe. Never attempt to repair such a propeller: destroy it. Do not
modify a propeller in any way.

* Firstly, install the propeller adapter assembly supplied securely on the motor main
shaft, then install a propeller on it. Firmly tighten the propeller washer and propeller
nut using a correct size wrench. Always check the tightness of propeller nut and
retighten it, if necessary, before starting the motor.

* The motor is not waterproof. Never operate it under the high humid or water
contacting circumstances. Never operate the motor with wet hand, or you will get a
shock.

* Remove all the rotating parts such as the propeller and propeller adapter assembly
and possible interfering parts with motor rotating part before carrying motor
settings via speed controller (ESC).

* Never cut the lead wires from the motor, or it may cause motor failure.

* Sufficient technical understanding, careful operation and especially discretion to
safety are required to build and operate models. Incomplete nor sloppy building of a
model, careless operation may cause serious injury to human body or damage to
property. Improper settings of the motor, speed controller (ESC), batteries, etc. may
cause mechanical and electrical failure.

DY arI ] S
Rear Mounting Plate Set

M 7E& (Standard accessories)

YYAvFa—7
Silicone Tubes

PRIV k
Rear Mounting Plate

1. 8%

ZOY oY REF 1 (RRIGIRAE)ICM3XIEM4DR U (B LTWEEA) 4 A TIT
FTLEEWAREDTOY ATV A THEEICED I SaWESIF. 7OV oY
B (IEEAE) ICBRZ TR IF TR W RICY Y IV MNIBEME) IC4ARD> YD
VF2—TERR}ITCE—F—BRHICELANMEROTIY MMI DAL (IFEL
TWEHA) 2R TR T TLIEETW PRI IV NEFERUBWEIREIDN A S RZIETT
TR HADIFBICE DRMDET DT LTI TFI IV M EFERLTIES W,

2. BiR

ABBODESCICERT 2 —NRICIEARI Y —DET T THDFEEAESCRIDIR

I —ICE S RERARII—(FBUTWEEA)ZAEEL FHMLTIEE 0,

(AEBDY — MRICIETEE DB VBB IEN RSN TR D AN IEE DO TII AT

FTEINREGRIHERET ALY —NRERT 2581 EEMHRI OMGREEE

TPV RR—/N—THID B> foth, F BT > TS W R D& IE. ORI —

RAEAERMULBWESIC, BT BNETF 12— F TCIEFLEBE LK EEVWaARI T —

REMEMT 2L 7Y TPEMDNFEEL. PHEPREODRREADET,)

3. A

AEROFR(V TV 32 ITERILIDMEDNTEDEITN ANILND T30 hVEN

CEBERHEEN S BoTD BOKRELLB D NILNDEEVCERZREDHILDT2EH

NHDETELNILNDT VY3 FFNEROY MNLT =L >TEINIL S DR

(F—=V—DILENILNDEAFED M TIATIRR) NREFITOTET BTV 3y

BEDDETT,

(1)FryavomEs

1. K1.ORHNOEILHZH 1 kgfOATHU T FeoHEH 2.5~3.00mTH 2 % FER
LTEE W,

2. ZDOHEEHETSETIDT. EVERHER. MROZFOFLDEWVWT. IFH
DIcHOHEZTRHTIZE W,

3. TV 3V ORERIFIIFRITORIEIRITOR. ZDRIFHV1 0751 MEICHERRL T ZS W,
(2)FvyavoRzE
1. K2.DO3DFIDEERUEBFHTIIZE W,

2. SRLN\DY VT DLN—%EW BYIRIcbAHRICRDKRICT VY avaflEL
EEW,

3. 3SNFADEERUZEEHDIFTIIEE W,

~
Fig.2
NILNT Y23 VRER
‘ Check the tension of
EER U
Fixed Screw <, MO,
L/t— Lever Middle Housing/

(3) X {EH(RIZESC) DR

EEHE(IZESC)Ic 2Oy M7« LA #EE (X Oy MUY —TROEMERE %E< 3 2 1EE
VH\HZGE L COMBEZES L ITEIDNILNDEROZH S ZENHRFTHBVERTE
DAEDNILNDEROZBFTET DT 71— T DFITRDEVZEICLTIEE W,

2EfH] ESC: L3t OCA-1100HV
FEZL—3>: Lowest AXZa—%& E—H—
25 —KJX7—: Lowest AE—R1/RE—=K2:-10
FRINVREAZVT: O° > 79K~
TL—*: 15~25% o1 19 | 20
* ST IFF 05 5<—0CP-1 —
(3—KNo. 52610001) A HETT, Ab—k2 ] 19 | 20
4 7a~xs
#ERE7ORS
Falcon 21x14 UL, 21.5x13 / Mejzlik 21x14 EL, 21x13.5 EL / XOAR 21x13
FERTIARTTISARTFANPI7, F17)89 =) %{T>TRDEITH. chso7/ONR
SOREERLET Y TIEHDEF A,
4 TR
70—~ ITLZIEHTVWBRURBICREZZFIEHTVETDT. 7571 MDOERBFZFIC
KD FNIBOATREMN B D F T, 8ADT7O—~IT LU EHRICHEAH RN
MEFEL TS LY,

(=K Futaba®l 18MZ, 14SG

1. Mounting

Fit the Front Mounting Plate-A to F1 with 4 M3 or M4 screws (not included).

In case the Front Mounting Plate-A doesn't fit to F1, replace it to the Front

Mounting Plate-B. Fit the silicon tubes to the Rear Mounting Plate.

Put the Rear Mounting Plate around the motor. Fix the Rear Mounting Plate

to the fuselage mount with 2 pieces of screws (not included).

You must use the Rear Mounting Plate to fix the motor. Otherwise, the

fuselage gets damaged by motor vibration.

2. Electric wiring

The motor’s lead wires lack connectors. Solder high-quality connectors

(not included) designed to fit to the connectors of ESC. Remove the

insulation with a knife or a piece of sandpaper. Insulate the soldered parts

with shrink tubes. Be careful not to touch the adjacent wires. Contact may

cause your ESC or battery to burn out or you get burned.

3. Adjusting the belt tension

Warning: An excessively tight belt tension may increase the consumption

of electricity, generate driving noise, and shorten its life. A loose belt

tension may cause rough acceleration when jumping pulley teeth.

(1) Checking the belt tension

i) Depress the point as shown by the arrow in Fig.1, applying 2.2 pound-force
(1 kgf ) pressure. The belt should give 0.10 —0.12 in. (2.5 ~ 3.0 mm).

ii) 0.10—0.12in. (2.5 ~ 3.0 mm) deflection is just one of possible tension setting.
Decide your favorite tension by reviewing the power consumption, noise
level, and rotating the Middle Housing lever clockwise or counterclockwise.

iii)Check the belt tension before and after the initial flight, and after every
10th flight.

(2) How to adjust the belt tension
i) Loosen the three fixed screws shown in Fig.2.
i) Adjust the belt tension correctly by moving the Middle Housing lever.

iii) Fasten the three fixed screws.

(3) Adjusting your transmitter or ESC

If your transmitter or ESC has a Throttle Delay Function, you can prevent
the belt from jumping teeth by choosing a slower setting.

Reference example

ESC: OS OCA-1100HV Transmitter: Futaba 18MZ, 14SG

Acceleration: Lowest Menu: Motor
Start power: Lowest Speed 1/ Speed 2: -10
Advance timing: 0 degree N TouT

Air brake type: 15~25%
* Programmer OCP-1
(code n0.52610001) is necessary.

SPEED 1| 19 | 20
SPEED 2| 19 | 20

(4) Propeller
Suggested propellers Falcon 21 x 14 UL, 21.5x 13

Meijzlik 21 x 14 EL, 21 x 13.5 EL

XOAR 21 x 13

We made test flights with the above propellers (P17 and F17 FAI pattern

flights), however no warranty is given as to the quality and performance of

the propellers.

4. INSPECTION

The floating rubber fixing screws are always receiving the vibration from
the motor and they can loosen from time to time. Check the eight screws
periodically and make sure that they are tight.



B OMR-4043-165 ###R&&Mm* EXPLODED VIEW & PARTS LIST H OMA-4043-1160 3 E#R& R E—H—UHIaVRE—T—HA AR ARV I
EXPLODED VIEW & PARTS LIST Motor Reduction Motor Specifications and Dimensions Chart
*t U ofEsE Type of Screw *RUDEHE T HA -
ype of Screw B
BCR¥ >~ *+wvFRYYU1— Hexagon Button Cap Screw C"'#VT‘/?"Z? Ya— Cap Screw B B ltem unit OMR-4043-165 | OMA-4043-1160
CFvv7R7Ya— Cap Screw S 2] N & Outside diameter | mm WB0xH89 1 ?#39.5
BC.M3x6 AHES Body length mm 137 w2 81.0
Q
M3x6 ) ‘? 1w Poles i 4 4
\@p g %Q 1 vy 7hER | Shaft diameter mm 28 25
Y JrI7hRE Shaft length mm 45 %3 21
E Weight g 630 390
J—R#g && | Lead wire length | mm 110 110
U—R#g K& | Lead wire gauge ©0.38x15 ©0.38x15
X790 Male connector mm | fHE&U(not included) | B L(not included)
EREE Rated voltage \Y 37 37
ERBIR Rated current A 80 80
gxmn (51) | Maximum current | 5 125 125
EEMBER No-load current A 1.9 1.9
TRRIET Phase resistance | mQ 13.2 13.2
18—1>4%%%>Z | Phase Inductance| uH 189 189
! BRAE Maximum efficiency | % _ 92Uk
o ° KV{& KV rem/V 165 1160
BEI—R o .
No- | ‘Code No. o # Description HER Turns T 3 3
1 74004074 RV Va—tvh Screw Set ¥1 70OV koY hERL without Front Mounting Plate
2 74004075 7AY k#1/8— Front Cover %2 YUY ME~E—F—#%i  from Mounting surface to Motor end
3 |74004006| RFU>S (11@) Bearing (1pc.) X3 YUYRE~Y ¥R from Mounting surface to Shaft tip
4 |74004076| A7 —5— —= Stator Assembly
5 |74004077| O—%— —=x Rotor Assembly
6 |74004078| V7 HX— Rear Cover
F4I—R - . ) ) ) )
2 3 Culucflﬂe N: e 4 Description The specifications are subject to alteration for improvement without notice.
1 |51030000|RU-03 (F3A U¥ 7> avi=yhk) RU-03 Motor Reduction Unit
2 |74004080 | 7ONXZF vk Propeller Nut e
R p: fimm Dimensions (mm
3 (74004081 |7O0RSTy v Propeller Washer ‘ ) (mm)
4 |74004143|RS4T Ty Drive Washer (1. _ 0
5 [74004083| K7Ly Drive Collet Mounting holes H ﬁ
- dividing a circle into 8 Mounting holes =
6 [74004146|70—~ILBfFL M3x6(101E) Rubber Retaining Screw M3x6 (10pcs.) Mounting holes (NN dividing a circle into 4 f - = o
dividing a circle into 8 8%4)-M3x0.5 B : O ©
7 7400408570V KTV KA Front Mounting Plate-A BN P.C.D. 70 443 -M3x0.5 jj; g g
8 |74004144|70—k3 L (418) Rubber (4pcs.) ETa 05 A7 Mounting holes P.C.D. 50 B
- -C.D.62 4%4y-M3x0.5 dividing a circle into 4 / Byfgot Mounting holes [N E—F—EUR
9 |79874000 |/RF>F+vFRY')1— M3x8(10f#) | Button Cap Screw M3x8 (10pcs.) 8% 43 -M4x0.7 dividing a circle into 8 L4y 0 Motor mounting holes
10 |74004087 | 70Oy MDYV S —5 Front Housing Assembly g 43 P.CD.25
W EEBICDOWT 11 79874010 |R% > ¥ v 724" 1— M3x6 (101E) | Button Cap Screw M3x6 (10pcs.) M8x1 25 -
BEZHLEINDIHRIE TOSTY IV —EZRIFTREDTIZE, 12 |74004147 |70V ~N7L—h Front Plate : %
ZOB BB ORES LOEBF ERRE CERR TR UCBBERILE N, N %% «
P, SRR O CEERAERE %\67 THUCERERAIES 13 |74004094 | 70> N\DIVTHIR—K Front Housing Support M4 57 % —E ®
BEHOBIIWCOWTIF BEEIL YV M —ERCEIDFEEI B TWIEEFRT, | N M4 Tap L) j e|
ERRENE ReSEAHINEVLSBENLET, 14 [74004172|77V— (0 7A7k Pulley (L) Front 0
ERE, Ty —RRICHTZHMA LR, TOSTYY Y —LF FTHEVNL | 15 [74004145 | Wvk 70>k Belt Front - ~
EXN 16 74004097 |04 25— (2{8) Long Stay (2pcs.) || o
FHABDERARADOEIGIEIEERILER. 2EMEIETETVEZET, 17 74004098 |3 35— 2F7—B(2{8) Short Stay-B (2pcs.) 3
OSTY Y H—ERI% 18 74004099 | 3—h~2F—A(2f8) Short Stay-A (2pcs.)
E:E(06)6702-0230(EiE) FAX (06) 6704-2722 19 (74004149 | RLIN\DY VT —= Middle Housing Assembly
20 |74004101 |F—7Z> Ity M3x8 Key Flange Set M3x8 "
21 |74004174 | RIL7L—b Middle Plate 70OV TY B R 7OV kYUY MA ERR 12 44
- — - - with the Front Mounting Plate-B with the Front Mounting Plate-A 28.9 16.1 56 81
22 |74004103 | S RILN\DY VT HR—K Middle Housing Support 15 : a7
23 74004173 | 7—"J—(X) U7 Pulley (L) Rear
24 74004096 |[N)Lk Ut — Belt Rear U7V Yk
Rear Mounting Plate Set
25 |74004104 | E—4—7—Y—twvhk Motor Pulley Set
U —
25-1|74004105| E—4—F—U—Fwk Motor Pulley Nuts g"fcon/T’z = 7 @ 5 )
25-2(74004106 T=U—=0N) VT Pulley (S) Rear e — © 3
25-3|74004107 E—H—F—YU—aLvk Motor Pulley Collet 4 \ § % i ©
25-4|74004108 EF—Y—T—U—AR—Y— Motor Pulley Spacer - @
26 |74004109 | E—% —EUfd1al M3x6 (41&) Motor Retaining Screw M3x6 (4pcs.)
27 |74004110 | E—5—7L—h Motor Plate 61 o5 21 81
28 |74004154 | 7O0—~ITLEfH4L0 M3x5(10M@) | Rubber Retaining Screw M3x5 (10pcs.) 88 102
29 (51020140 |OMA-4043-1160 (F3A £—%—) OMA-4043-1160
74004086 | 7O kYO KB Front Mounting Plate-B ,J\} I I*%%**Et%*i liﬁ.fﬂﬂlﬂl"ﬁ MFELOLTD.
74004111 (U7X OV Ry~ Rear Mounting Plate Set T546-0003 KRHEESXS)ISTEE-15 6-15 3-Chome Imagawa Higashisumiyoshi-ku
o FEORAO— ML FLMEMTTERT 2 LIFRESNTVET, B3 (06)6702-0225 () FAX (06)6704-2722 Osaka 546-0003, Japan TEL. (06) 6702-0225
The specifications are subject to alteration for improvement without notice. o AEOHARILOWTIE, HRBRDIHFERVICEES BHANHBD XTI, URL : http://www.0s-engines.co.jp FAX. (06) 6704-2722

o S8 LS =i L& 2T SAM
o REBOLR. FHA Y BLVRBEONBICONTIE, ARBLEIC LD FERCEET BHBENBDET. (©) Copyright 2019 by O.S. Engines Mig. Co., Ltd. All rights reserved. Printed in JAPAN. 60071110 051900



	OMR4043-165_1
	OMR4043-165_2.pdf

